Pos| Number | Description Qty
371019 | Outer box welded | 1
371010 | Inserts assembled | 1
371039 | Plinth welded 1
371-0055% Inside cover left for plinth
371-0054 inside cover for plinth
div-1013pMagnet 13 x 2 8

NP IWIN|-




Pos| Number Description Qty|

1 371090]| Stones on top and bottom assembled with dowels

2 371092]| Stones on side assembled with dowels 2

3 B-75061X5o0cket button head cap screw with flange M6x112 IISO
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Pos| Number Description Qty
1 B-65061Mex ribbed flange bolt M6x10 | 9

2 371011 Hinge bottom on stove welded 2

3 48001 | Welded top roll 1

4 B-360408utton head screw M4 x 8 1

5 78-312 | Bushing 2

6 47-036 | Hinge block 1

7 B-051014Nasher Brass 1

8 B-65062MHex ribbed flange bolt M6x20 | 3

9 48003 | Welded bottom roll 1
10 | B-36040@utton head screw M4 x 6 1SQ738( 10.
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47-0053

Handle to damper

B-21000

DBlut M5 DIN 934 8.8

47-0009

Air bar

B-22000

B Prevailing torque nut

371-015

b Connection plate for dampg¢

14

B-36051+

t Buttonhead screw M5x14 I

7B80
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B-36050

BButton head screw M5 x 8
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43-0180

rubber slide for damper

fje-0513

B3heet spring with slide part
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47-118

Damper plate
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B-01001

D Washer 10 mm DIN125A

[
N

B-02000

b Plain washer 6 mm DIN902
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B-36050

B Button head screw M5 x 8
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Damper, welded
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B-30051

D Screw countersunk M5x10
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Pos| Number Description Qty
1 371008 | Door welded 1
D 2 47-0052 Handle to damper 1
3 47-026 | Closing hook 1
4 | B-36041@utton head screw M4x16 ISO 7380 |1
‘é 5 B-3405(Q&ocket set screw M5x6 DIN 914 1
6 47-520 | Seal 2
7 47-502 | Glass 1
— 0 8 47-030 | Back frame 1
ﬁﬂ “j 9 [ B-3004Q81ex socket countersunk head screw M#s8 [DIN799
I Ml 10 [ 4778 | Closing mechanism, welded 1
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